T) ORIGINAL

AGENDA
OMAK CITY COUNCIL MEETING
Tuesday, January 17, 2023 — 7:00 PM

CALL TO ORDER

FLAG SALUTE

CITIZEN COMMENTS

CORRESPONDENCE AND MAYOR’S REPORT

m o o w »

CONSENT AGENDA

1. Approval of Minutes from January 3, 2023
2. Approval of 2022 & 2023 Claims and December ’22 Manual Checks

F. NEW BUSINESS
Officer of the Year Presentation
Council Review - Comprehensive Plan Updates — Elements C, D, E and F

Res. 04-2023 — Appr. Amdt. No. 5 Professional Services - Gray & Osborne

Res. 05-2023 — Appr. Task Order No. 45-22-043 - Airport Reservoir - J-U-B Engineer
Res. 06-2023 — Appr. Amdt. No. 6 — Professional Services - Gray & Oshorne

Res. 07-2023 — Appr. Amdt No. 7 — Professional Services - Gray & Osborne
[...]
Location (by Zone) Residential Commercial
Growth Growth
Zone 1, Lower 10% 10%
Zone 2, Middle 500 40%
Zone 3, Upper, NE 30% 50%
Zone 3, Upper, NW 10% 0%
Total 100% 100%

The table above indicates that the majority of the City’s residential growth is projected to be
in Zone 2, the middle zone, and the majority of the City’s commercial growth is projected to
be in Zone 3, NE, the upper zone.

Conservation Program, Water Rights, System Reliability, and Initerties
A water conservation plan, in compliance with the conservation planning requirements, is
required for approval of comprehensive water system plans (WAC 246-290-100) and for
issuance of water right permits for public water systems by the Department of Ecology
(RCW 90.54.180). Chapter 4 - Conservation Program Development and Implementation, of Omak’s
Comprehensive Water Plan serves as its water conservation plan.

The City of Omak currently maintains cextified water rights from the State of Washington
Department of Ecology (WDOE) for the appropriation of ground water at each of its wells.
According to SDOE, Omal’s total water rights from all main sources are 3,500 acre-feet per
year. In most cases, the rights are additive, although the City’s total maximum annual
volume water right of 3,500 acre-feet supereedessupersedes any individual well totals.

Omal’s existing water rights appear adequate to satisfy the projected demand for the next 20~
year period.

The single most important aspect of a water utility is its desrestie-water supply sources. The
City of Omak’s water supply is dependent upon ground water sources although all of the
City’s primary wells are less than 100 feet in depth. The-location-of-Gity-existing-and

o M aas /)
&P

P OPOS

v

Omak currently has no interties with any neighboring water systems, and none are under
consideration.

Part 2 C — Public Utilities Element
C-6



Greater Omak Area - December 2021
COMPREHENSIVE PLAN

Capital Works for Water in the Greater Omak Area

The primary goal of the City’s water system is develepment-ef-a water system improvement
program. Through the analysis of existing system demands, capabilities, and deficiencies and
by projecting future system growth, the Comprehensive Water Plan is-plan has identified
needed improvements-and future improvements. Deficiencies in the existing-City of Omak
water system have been identified and specific improvements have been recommended. The
costs of such improvements often prohibit their completion within a short time period
without seriously impacting budget and user rates. The 22020 Capital Facilities Plan
provides details on project priorities and funding mechanisms.

Scheduling improvements beyond this 6-year period contained in the adopted Capital
Facilities Plan needs to be reviewed yearly as priorities and City growth patterns change and
progress.

The need for additional water system facilities is directly related to the number of water
service connections that are added to the system, Thus, when a certain number of services
are added to an area, said area may need upgrades to water distribution facilities.

2. WASTE WATER TREATMENT SYSTEM

The City’scity’s wastewater collection system includes approximately 24 miles of gravity
sewer pipe, approximately 0.3 miles of force main pipe, four sewage lift stations, and
associated telemetry. There are also two private lift stations that serve small developments in
east Omak.,

The Cityscity’s original wastewater collection system served the present-day downtown
area west of the Okanogan River and was constructed of concrete pipe more than 60 years
ago. The collection system was extended to include the developed area to the north and also
to the east side of the Okanogan River through river crossings on Central Avenue and on
Fourth Avenue. Sewer pipelines in these areas were also constructed of concrete.

_ Expansion of the wastewater collection system continued from the 1970s to the present, with
growth occurring primarily to the north/northeast of downtown Omalk, with PVC sanitary
sewer pipe increasingly used for gravity sewer mains.

Prior to the extensive sewer upgrade projects undertaken over the past decade, ift wais
estimated that over 110,000 feet of the Gity’s-city’s gravity sewer system consisteds of
concrete sewer pipe, with the majority of the remaining pipe constructed of more modern

pipe materials (PVC).

Wastewater in the Greatexr Omak Area is collected and treated in one of three ways: through
the Gity's-city's municipal system; through small privately owned community systems; or
through individual septic tanks and drainfields. This plan will primarily focus on the City's
municipal system; The sewer system Map C.2 is included in the Map Appendix.

Part 2 C — Public Utilities Element
C-7



Greater Omak Area December 2021
COMPREHENSIVE PLAN

The Gity-city provides central sewer treatment services to all areas within the corporate
limits. '

The Sewer collection and treatment facility is a typical activated sludge oxidation ditch
system with outfall to the Okanogan River. According to the city engineers, the collection
system is well laid out with a good configuration of trunk and interceptor lines coupled with
feeder or collector laterals. Collection pipes e ot

beinghave mostly been upgraded PV C plastic. The treatment facility, which was recently
upgraded, is located at 635 South Fir Street in South Omak. The City’s wastewater collection
system includes over 24 miles of gravity sewer pipe, approximately 0.3 miles of force main
pipe, four sewage lift stations, and associated telemetry.

The plant was constructed in 1977 and has been the subject of various upgrades and
expansions ever since. In 1996, the City of Omak completed the Wastewater Treatment
Facilities General Sewer Plan for the cGity and its future service area. That same year,
Omalk completed the Wastewater Treatment Facilities Engineering Report, which identified
specific needs for the cGity’s wastewater treatment facility. '

The need for planning was further emphasized when the Washington Department of
Ecology reviewed monitoring reports and found that influent BOD (biochemical oxygen
demand) loadings exceeded 859 of the treatment plant design capacity on multiple occasions.
An Engineering Report was prepared in response to Ecology’s request to evaluate the ability
of the compost system, and develop a plan to maintain adequate capacity for the influent
BOD loadings. A draft Engineering Report was submitted to Ecology in 2003.

The cGity completed an update of 1996 Wastewater Treatment Facilities Engineering Report
during 2004. The 2004 Report described the basis for development of planning areas, growth
projections, forecast wastewater loadings, and design criteria for recommended
improvements. This report was superseded by the October 2010 City of Omak Wastewater
Treatment Facilities Engineering Report Addendum, prepared by Gray & Osborne, Inc. The
2010 update included the review of the following plans and studies:

e ‘Wastewater Treatment Facility Design Report, USKH, 2009.

o Wastewater Treatment Facility Operations and Maintenance Manual, Huibregtse,
Louman Associates, Inc, (HLA), 2004.

e Wastewater Treatment Facilities Engineering Report, HLA, 2003.

o Wastewater Treatment Facilities General Sewer Plan, HLA, 1995.

e Comprehensive Water Plan, HLA 2004.

e  City of Omak Capital Facilities Plan, City of Omak and Highland Associates, 2004.

e Cultural Resources Review and Survey of the Omak Sewer Replacement Project,
Plateau Archaeological Investigations, LLC, 2010,

e NEPA Environmental Report — Sewer System Improvements Project, Gray &
Osborne, Inc., 2010.

Part 2 C — Public Utilities Element
C-8 '



Greater Omak Area December 2021
COMPREHENSIVE PLAN

Current Treatment Capacity

The original wastewater treatment facility consisted of an operations building, lift station,
comminutor, chlorine room, primary and secondary clarifiers, a trickling filter, two digesters,
a contact tank, and a sludge draining and drying bed. In 1978, the wastewater treatment plant
was converted from a trickling filter plant to an oxidation ditch plant. Changes to the plant
at that time consisted of the construction of an oxidation ditch, an additional clarifier,
effluent pressure filters, a backwash storage basin, and a sludge equipment building.

In 2001, the facility was upgraded by constructing a sludge pumping facility, an additional
secondary clarifier, an ultraviolet disinfection system, a sludge dewatering facility, and a
sludge composting facility.

The City's discharge permits specify the following design criteria:

Average Monthly Flow (maximum month): 1.8¢ million gallons/day
Influent BOD; Loading (maximum month): 1,530 Ibs./day

Influent TSS Loading for (maximum month): 1,650 Ibs./day

e Design population equivalent: 6,375

Historic and Current Demand

Flows for the period 2000 through 2010 have ranged from a low of 0.5235 million gallons per
day (MGD) in 2000, to a high of 0.6584 MGD in 2002. The average flow for the period 2000
through 2010 was .5785 MGD. With an average service population of 4,728 for the same
period, the annual average flow of .5785 MGD represents a hydraulic loading of 122.37
gallons/capita/day. The highest monthly flows typically occur in May and June, and are a
result of collection system infiltration brought on by high river flows elevating the
surrounding ground water levels. Depending on the spring melting of the mountain snow
pack, river flows may vary significantly from year to year, With the upgrade of old concrete
lines with PVC, the amount of inflow and infiltration into the system has been dramatically
reduced. Data on historical plant loadings are available in the Wastewater Treatment
Facilities Engineering Report Addendum (G&O 2010).

Collection System

On November 19, 2009, a sewer interceptor line with the Gity’scity’s sanitary sewer
collection system on East Dewberry Avenue between Maple and Locust Streets failed,
causing a sewage backup and overflow, ultimately spilling and estimated 30,000 gallons of
raw sewage into the nearby Okanogan River. Then in March 2011, the same line failed further
down Dewberry with another 25,000 gallons of raw sewage leaking into the river. The
Dewberry interceptor line failures temporarily displaced local residents due to the disruption
of sanitary sewer and potable water services while Gity-city personnel made necessary
emergency repairs. Excavation of the Dewberry interceptor line revealed significant
deterioration of the old concrete pipe.

Once repairs to the Dewberry interceptor were made, the City-city initiated a sewer cleaning
and video inspection program to assess the conditions of its concrete sewer lines beginning
with the Dewberry interceptor. Since the Dewberry interceptor sewer failure, the Gity-city

Part 2 C — Public Utilities Element
C-9



Greater Omak Area December 2021
COMPREHENSIVE PLAN

has cleaned and video inspected over 8,000 feet of the more than 110,000 feet of old concrete

sewer pipe within its sanitary sewer collection system. The Gity’s-city’s records indicate
concrete sewer pipe within its system is between 50 and 8o years old.

Video inspection of the old concrete sewer lines indicate severe pipe degradation, including;

exposed concrete aggregate, manhole step corrosion, exposed aggregate benches. Root
intrusion is also evident in the City’s old brick manholes.

As a result, the Gitycity prepared a and implemented a plan for a replacement effort that
entails-entailed five phases. The Gitycity was successful in obtaining funding for the

engineering design for the entire project as well as funding for Phases I, I IIT and IV and
portions of VI, As this plan was being updated the contract for construction of Phasel;

aﬂd—pfi-vﬁe)the final phase is underway-wa

Future Service Area
The Future Service Area for the City’s sewer system is the same as the Water System

Service Area and as of this 2012 update, the same as the Urban Growth Area. Map C.xin the
Map Appendix shows the Water/Sewer System Service Area.

Capital Works for Waste Water Treatment in the Greater Omak Area
The need for additional Waste Water Treatment Facilities in Greater Omak Area is directly
related to the number and type of service connections that are added to the system. While
the need for additional facilities is primarily limited to construction of new collection mains
or réplacement of older, smaller mains, the fact remains that when a cextain number and type
of services are added in the area, the treatment plant itself will need to be upgraded and there
may also be a need for additional facilities and manpower. Furthermore, new regulations
regarding discharges from the treatment plant in to the Okanogan River and increased
requirements for sludge treatment will also result in the need to upgrade or refine the City's
waste water treatment plant and methods.

The 2010 Sewer Plan and adopted Capital Facilities Plan detail recommended capital
improvements. (

3. STORM DRAINAGE

In 1987, the U.S. Congress amended the Federal Clean Water Act requiring a two-phase
implementation of a comprehensive national program to address the water quality of storm
water discharges. The Department of Ecology (DOE) administers the program within the
state of Washington. However, the-Gity-of-Omak is not specifically designated under the
program requirements, but the Sity-city is growing, and sweuld-like-to-havehas adopted storm
water regulations in-place-prior to anticipated development to maintain the integrity of the
Gity’s-city’s storm water system, and to protect the health of the Okanogan River. It is also

Part 2 C — Public Utilities Element
G-10



Greater Omak Area December 2021
COMPREHENSIVE PLAN

anticipated that future regulations will be promulgated that apply to smaller communities,
and Omak will already have the necessary storm water management program in place. The
current system was built in the mid to late 1980's, and is described in the Gity's-city's

Comprehensive Storm Drainage Plan (2009), Map C.3 in the Map Appendix depicts the
stormwater system.

The Storm Water Management Plan has two study boundaries. The first boundary is the
physical limits of the drainage basins that encompass the area above, and within the Gitycity
that contribute storm water runoff, either overland, or through the existing drainage system.
The second boundary is the limit of existing, and future development (ak.a. Urban Growth
Area) within the drainage basins. The purpose of the storm water study was to create a new
City of Omak Storm Water Management Plan for control of storm water runoff within the
study area, develop a capital improvement plan, and examine a means of financing the
recommended improvements to the storm water system.

The City of Omak’s existing storm water system serves portions of the residential,
commercial, and industrial areas of the Sitycity, and consists of a series of roadway and
parking lot inlets, storm water pipes, and surface drains. However, not all areas within Omak
are served by the storm water system. In un-served areas, storm water typically flows off the
roadway, and onto adjacent properties where it is absorbed into the ground. This is common
in portions of the studyplanning area where the roadway is without curb and gutter.

Demand

Future demand for storm drainage will be very strongly influenced by land use decisions by
the Gitycity, If land use development causes surface waters to run over the ground instead of
petcolating into the ground, then this water will eventually flow down Gity-city streets and
into the storm water facilities. In order to minimize expansions of the Gity-city system, the
Gity-city requires storm drainage facilities be provided on site as new development proceeds,

Capital Works for Stormwater

The 2009 Comprehensive Storm Water Management Plan and adopted Capital Facilities
Plan detail recommended capital improvements.

4. PUBLIC UTILITIES AND ANNEXATION POLICY